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CERTIFICATE OF COMPLIANCE

according to

FCC Rules and Regulations

Part 15 Subpart C

Applicant Socket Communications, Inc.
Address 37400 Central Court Newark, CA 94560 U.S.A.
Equipment KwikBlue4 Class 1 BC04 Bluetooth Module
Model No. KwikBlue4-1
FCCID LUBBTM-4

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures
given in ANSI C63.4 The equipment was passed the test performed according to FCC Rules
and Regulations Part 15 Subpart C (2003). The test was carried out on Jun. 07, 2005 at

Exclusive Certification Corp.

Signature
i

Ao o
fﬂi asa LS 15 Tl A, vCETS
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FCC Test Report: F105053101-A

1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule . Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . Radiated Emission Pass

15.247(a)(1)(iii) |. Channel Carrier Frequencies Separation Pass
15.247(a)(1) |. 20dB Bandwidth Measurement Pass
15.247(a)(1)(iii) |. Dwell Time Pass
15.247(b)(1) |. Number of Hopping Channels Pass

15.247(b) . Peak Output Power Measurement Data Pass

15.247(c) . Band Edges Measurement Data Pass

15.247(d) . Power Spectral Density Measurement Data Pass

Test engineer: j‘e Y Y)/
P4
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2. Test Configuration of Equipment under Test
2.1 Feature of Equipment under Test

Power Level +15 dBm Max.

Program Memory 8 Mbits (512k x 16 bits) Flash
RAM 32k bytes x 16 bits

Reference Oscillator Built-in

Sub Clock Oscillator Built-in

Audio Interface PCM A-Law, p-Law (CVSD)
Serial Data Interface UART (BCSP of H:4)

USB Interface USB 1.1 (OHCI and UHCI)
Physical Connection Board-to-board connection — solder down

2.2 RF Module Specifications

Operating Frequency 2400 MHz to 2483.5 MHz
Carrier Spacing 1.0 MHz

Channel 79

Duplexing TDD

Symbol Rate (Std data rate) 1 Mbps

Symbol Rate (EDR data rate) 2 & 3 Mbps

Modulation Method (Std data rate) GFSK BbT = 0.5
Modulation Method (EDR data rate) DQPSK & D8PSK
Reference Oscillator 16 MHz (built in)

RF input and output impedance Nominal 50 ohm
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2.3 Test Mode and Test Software

The following test mode and test software was performed for conduction and radiation test:
e 802.11b (CH LO: 2412MHz) e 802.11b (CH MID: 2437MHz) e 802.11b (CH HI: 2462MHz)
e 802.11g (CH LO: 2412MHz) e 802.11g (CH MID: 2437MHz) e 802.11g (CH HI: 2462MHz)

® An executive programs, “Internet Explorer.EXE” Application under WIN XP.

2.4 Description of Test System

Device Manufacturer | Model No. Description

PC IBM IGV Power Cable, Adapter Unshielding 1.8 m

Monitor SIimAGE 510A Power Cable, Adapter Unshielding 1.8 m
Data Cable, VGA, shielding 1.35 m

Keyboard IBM KB-0225 Data Cable, PS2 shielding 1.85 m

Mouse IBM MO28VO Data Cable, USB shielding 1.85 m

Printer HP Desk Jet400 Power Cable, Adapter Unshielding 1.8 m
Data Cable, PRINT, shielding 1.6 m

Notebook DELL 510m Power Cable, Adapter Unshielding 1.8 m

Use Cable:

Cable Description

USB Shielding, 1.5m

RS232 Shielding, 0.8m

Floating 25 Pin | Shielding, 1.35m
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2.5 Connection Diagram of Test System

Floating
7
1
4 5
|—6| [ ]
Printer EUT PC Monitor
2 3

Keyboard

Mouse

The 1/O cable is connected from PC to the Monitor.
The 1/0O cable is connected from PC to the Keyboard.
The I/O cable is connected from PC to the Mouse.
The 1/O cable is connected from PC to the Printer.
The USB cable is connected from PC to the EUT.
The RS232 cable is connected from PC to the EUT.
These 25 Pin cables are floating.

N o g~ wDdRE
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2.6 General Information of Test

Test Site:

Exclusive Certification Corp.

4F-2, No. 28, Lane 78, Xing-Ai Rd. Nei-hu, Taipei City 114
Taiwan R.O.C.

Test Site Location (OATS1-SD):

No0.68-1, Shihbachongsi, shihding Township,
Taipei County 223, Taiwan, R.O.C.

Test Voltage:

AC 120V/ 60Hz for PC

Test in Compliance with:

ANSI C63.4-2003
FCC Part 15 Subpart C

Frequency Range Investigated:

Conducted: from 150kHz to 30 MHz
Radiation; from 30 MHz to 24620MHz

Test Distance:

The test distance of radiated emission from antenna to EUT
is 3 M.

2.7 History of this test report

ORIGINAL.
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be

designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain

greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna type: The antenna is designed to be permanently on PCB, No
Consideration of replacement.

Antenna Gain: 0 dBi
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the 115
VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2003
Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 4.2. The interface cables and equipment positioning were varied

within limits of reasonable applications to determine the position produced maximum conducted

emissions.
Frequency Quasi Peak Average
(MHz) (dB pVv) (dB pV)
0.15-05 66-56* 56-46*
0.5-5.0 56 46
5.0 - 30.0 60 50

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum

Hold Mode.
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4.3 Typical Test Setup

LTI K
i i 10cm i
E EUT%\/ E
YAk in="= ’
I o i
E T N\ 2 ﬁ\’ 80cm |
| oo UJ \\ — L
i 80cm — = ] ?
i 0// 40cm \\o i
(| LIS — 1 L] LISN |,
b e e e i
4.4 Measurement equipment
Instrument/Ancillary Type Manufacturer Valid Date.
Receiver SCR3501 Schaffner 2005/11/03
LISN NNB-2/16Z ROLF HEINE 2006/05/01
LISN ROLF HEINE NNB-2/16Z 2006/03/30
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45 Test Result and Data

EUT : Ewik Blu=d-1
Powsr : ACTZOV Fol/Phasze : NEUTEAL i
Test Mode = I Tenperatnre : 26 T
M ama : Humid 1ty ;5% e
(a4

i Lewil (dBuiv) Diate: 2005-06-07

FCC CLASS-B
| -

FCC CLASS-R (AVG)

i3

W‘MWWM

s B 0.5 1 i 3 i LIJ 20 0
Frequency {MHz)

Trace: Discrete)

Read Dwe
Fireg Lavel Factor Lavel Lintt Limit Rema rl
MMz dBa¥ 46 dBu¥  dBw¥  dBa¥

I (53 32.30 o4 .58 -2.07  AVERAGE
0 iralis 50,44 Bd .23 -5.13  QF
0 (.24 8.3 20,00 20,63 QP
0 .34 6Tl 4500 -21.29  AVERAGE
I U.37 £3.21 45 .0 =20 .79 AVERAGE
0. : 0.37 37.87 56 .00 -15.13  QF
0.7l 36 .44 .34 6.8l o600 -19.18  QF
0 0.34 23.30 45.00 -22.44  AVERAGE
E 8.52 3,78 45.00 -30,Z22  AVERAGE
b i
b ]

: : : 7 (P
30 27.01 000 -22.00  AVERAGE
.30 37.11 B0.00 -2Z.B9 QF

Bematks: 1. level = Read Level + Factor
2. Factor = LISNCISH ) Factor 4 Cahle Lozs
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EUT : Ewik Blu=d-1
Power : AC1Z0OV
Test Made :CH D
Wemo :
[rata 3

i
Lavel (dBL
a0 [UBLV)

Fol/Phase : LINE
Temperature : 26 1T
Humid 1ty ;5% e

Ciane: 2005-06-07

i3

FCC CLASS-B
| z

FCC CLASS-E (AVG)

15

s

Trace: (Discrete)
Read
Freg Lewval
MH =z dBu¥
0,18 B2l
I 4% .65
0,35 43 .32
D.33 i
.54 36 .26
0.54 21 .63
0D.75 28 .25
073 19 .99
.83 24 .48
0,23 32.74
26 .09 2R .23
20 .99 35.16

0.3

Factor

.34
.34
54
L
a7
h
ShE
a3
R
Nl
T2
T2

2

Frequency {MHz)

Level

dBu¥

fidd.
48,
42.
AT
3T,
2.
38.
0,

49
aa
3
71
43
20
7&
32

Linit

Limit Rema rl

-2.17  0OF

_5.67  AVERAGE

-16.06 QP
-21.21  AVERAGE
-85y 0F
-23 .80  AVERAGE
-17.42  QF

-25.45  AVERAGE
-24 82 AVERAGE

-26.66 QP
-23.05  AVERAGE
-24.12  QF

Bematks: 1. Level = Head Lewel + Factor

2. Factor = LISN(ISH) Factor 4+ Cahle Loss
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EUT : Ewik Blu=d-1
Power : RC1Z0OV
Test Made : CH 39
Memo :
[t 5

Ld
Level (dBl
- [dBLIV)

Pol/Phase
Temperature
Humid 1ty

: NEUTERAL
: 2R
: L s

Diate: 2005-06-07

FCC CLASS-B

FCC CLASS-E {AVG)

. MWWM WWWWW%

15

B

Trace: (Discrete)
Read
Frag Lewval
MH = dBu¥
D.18 09 28
b.1% 4% 22
0.56 38.09
.56 21 .66
0.74 a6 .18
0n.74 12 .83
2,70 32 .56
.79 39 .80
.88 2T .13
D28 36,39
10.42 3577
10.42 27 .38

0.3

Factor

.14
14
.36
30
L33
3
2l
L3l

30
30
332

L33

1 Fd

Frequency {MHz)

Level Lintt
dBu ¥ diu¥
2947 £d G
4% 06 54 LB
g ds EE.L00
ZZ.0Z 46,00
am.al .00
[Q. 16 4f .00
32,87 50,00
40,17 G0, 00
2T .43 30,00
36.69 B0 .00
26,10 i . 00

L 20 0

Rema rlk

ERAGE
AVERAGE

L)
AVERAGE
ATERAGE

AVERAGE

Bemarks: 1. Level =

Fead Level 4+ Factor
2. Factor = LISNCISH ) Factor 4 Cahle Loss
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EUIT : Ewik Blus=d-1
Power D AC1ZOW Pol/Phase : LINE
Test Mode Y 39 Temperature @ 2K i
M &mo : Humidity : 5% e
[ratax &
i Lewvel [dBuv) Diate: 2005-06-07

FCC CLASS-B
| r

FCC CLASS-E (AVG)

[T
-‘_\—\_\_\_\_‘_\_\. sy
L] T
i
!-"l"';r

15

R 5 1 0.3 1 2 5 10 20 30
Trace: {Discrete) Erequercy (MHz)
Eead Uwar
Frag Lawa] Factnr Lewvel Linit Limit  Remark
Wiz dBu¥ db dBu¥ dBu¥ dBu¥
0.1% 20 2k .34 3960 B4 BT -5.08  QF
.18 40 & .34 40 .05 S4BT -4 .73 AVERAGE
0,34 3025 0.53 i0.7a 50,18 -19.38 Qp
0.34 23 .40 0.33 435,493 49,16 -23.23  AVERAGE
0.56 36 .62 0.56 3718 56 .00 -le.gd  (F
0_56 19 .52 0 .56 a0 .08 4f 00N -25 .02 AVERAGE
0.65 35.47 0.54 36.01 S6.00 -19.59  QF
h.od 17 .27 (.04 L7.21 46,00 -28.19  AVERAGE
B.63 38 .24 0.62 iz En 60,00 -£1.14  QF
B.BS 31 .24 .62 31.86 a0, 00 -18.14  AVERAGE
b.36 34 .74 0.61 35.35 B0 .00 24 .65 QF
9 0.

Bematlks: 1. Level = Read Level + Factor
2. Factor = LISK({ISHY Factor + Czhle Loss

-23.78  AVERAGE
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ETT : Ewik Blu=d-1
Power : AC1Z0V Fol/Phase : NEUTEAL
Test Mode s H TR Temperatnre @ 28 L
Heama : Homid 1ty HE e
[t 5
b Lewvel (dBuv) Date; 2003-06-07
S| Lo L FCC CLASSB
i, 00T |
FCC CLASS-B{AVG)

1

A~
I ”""%M f

4 LN B 0.3 1 2 3 10 20 30

Trace: (Discrete) FrEguency (WHz)

Read Owe g
Freg Lews] Factor Leawvel Linit Limit  Remnark
Wiz dBu¥ 1B dBu ¥ dBu¥ dBaV
0.1% 29 .37 0.12 29,50 B4 .62 s 1
bD.12 48 57T .13 42.70 oS4 62 -5.01  AVERAGE
0.34 36,50 0,33 36.92 50,13 -Z2.28  QF
0.34 20 .54 0.33 20,67 49,18 -28.31  AVERAGE
0.36 3% .54 0.36 38.90 56 .00 =17.10 QF
0_5A o LI 0 _36 o df 00N -24 12 AVERAGE
0.68 36 .43 0.34 3677 5600 -19.23  QF
D.G3 1% .53 0.34 [&.87 4G.00 -27.13  AVERAGE
B.80 26 .04 0.30 6,34 30.00 -23.08  AVERAGE
D20 35.07 (.30 3537 B0 .00 -Z4 A3 OF
12 .00 29 .20 .42 40,23 S0.00 -9.77  AVERAGE
12.00 41.35 0.43 41.78 B0 .00 -18.22  QF

Bematks: 1. level = Read Level + Factor
2. Factor = LISN{ISH Y Factor 4+ Czahle Loss
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EUT

Fowsr
Tast Mode
Memo

D-.'-ILILI 1B
a0 evi] (dBuv)

: Ewik Blu=d-1
: ACLEOV
: CH T8

Fol/Phase : LINE
Temperature : 26 s
Humid ity : L %

Crane: 2005-06-07

i

o e A
T
33 WJWM

FCC CLASS-B

FCC CLASS-B (AVG)

19 015

Trace: Discrete)

Eead

Leaws]

54
40
34
N
33
1%
35
17
30
Sk
26
33

dBu¥
23
6
01
RN
23
.03
Rl
33
30
Nk

30
23

0.5

Factor

o T T D T T T D T T T

dE

.34
.34
;93
2
At
57
24
cad
6l
N
60
60

2

Frequency {(MHz)

5 ([1] 20 0
Ove
Limit Rema rk
)
-5.11  Qr
-4 .53 ATERAGE
-18.58 QF
-23.04  AVERAGE
20,20 [F
2T .40 AVERAGE
-19.86 QP

-24.,11  AVERAGE
-19.08  AVERAGE
-21.71  QF
-23.10  AVERAGE
-24 .17 QF

Kead Level + Factor

Eemarks: 1. Lewel =

2. Factor = LISKCISNY Factor + Cahle Loss

Test engineer: @)m
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4.5.1 Test Photographs

FRONT VIEW

05053101 A

REAR VIEW
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5. Test of Radiated Emission

5.1 Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines
in ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in
section 5.6.3. The interface cables and equipment positions were varied within limits of
reasonable applications to determine the positions producing maximum radiated emissions
For unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not

exceed the following values:

Frequency Distance Radiated Radiated
(MH2) Meters (LVIM) (dB uVIM)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10
meters shall not exceed the above table.

Frequency Distance Radiated
(MH2) Meters (dB pVIM)
30-230 10 30

230-1000 10 37

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Jul, 04, 2005 19 of 52
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5.2 Test Procedures

1. The EUT was placed on a rotatable table top 0.8 meter above ground.

2. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

4. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

5. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which
do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

8. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Jul, 04, 2005 20 of 52
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5.3 Typical Test Setup

Antenna

*

Test distance

—

Equipment under Test

——1

Turn Table

0.8M

Receiver

5.4 Measurement equipment

Ground Plane

Instrument/Ancillary |Type Manufacturer |Valid Date
EMI Receiver 8546A HP 2006/04/13
Spectrum Analyzer FSP40 R&S 2005/12/28
Horn Antenna 3115 EMCO 2006/02/21
Horn Antenna 3116 EMCO 2006/02/21
Bilog Antenna CBL6112B Schaffner 2006/04/12
Amplifier 8447D Agilent 2005/06/30
Amplifier 8449B Agilent 2005/12/27

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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5.5 Test Result and Data

EIT : Kwik Blued-1

Fowsr I AN Fol/FPhase : HORIZONTAL
Test Mode : Transmit/Receive Temperatnre = 2 15
Dparation Chaigel s 0 Homid 1t : B2 2
Modulation Type = GPSKE ﬂtwasphurlu “russufu 1020 aind [ g
Rat= | Nbps Memo :

aﬂl.#UﬂliﬂBlﬂfﬂl}

10 ] i . ! ' T

030 a5, 140, 195, 250, 305

Trace: (Discrete) Fraquancy (N2)

Heter Corrected Tahle Aot
Frequency EReading Factor Begult Limit Margin BRemark Deg. Tigh
(MH=z) {dBu¥) (dBu¥m) {(dBu¥/m) {dB) [dBE ] L)
T 30.08 4.8 0.10  25.7%  A40.00  -14.22 Peak 05 100
850.12 41.81 -21 .64 20.17 40 .00 -19.83  Peak a5 100
71.21 40.95 —1%.52 %3.53 40.00 —i?.i? Eeak 32Q IDQ
213.40  42.87  -17.40 310% 43050 1203 Peak 00 100
254 .30 46 .50 -12:.52 33.08 46 .00 -l2.02 Peak 241 100
299 09 49,13 -11.10 35.03 464 .00 S7.97  Peak 241 100
i
l. Ragult = Mater R@ading + Corrected Factor
&. Corrected Factor = Antenna Factor + Cable loss - Amplifier
3. The Iesnlut1en bandwidth of test receiver/spectrum analvzer is 120KHz

and wideo bandwidth 15 300kHz for Peak detect:on and Ouasi-peal
detection at frequency below 1GH=.

4. The resolution bandwidth of test recesiver/spectrum analwvzer is 1HlHz
and video bandwidth 15 Wiz for Peak detection at frequency abowe
IGHz.

5. The resolution bandwidth of test receiver/spectrum analwzer is 1iH=
and video bandwidth 12 100z for Average detection at frequency above
1GHz.

f. The other emissions is too helov to he measured.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Jul, 04, 2005 22 of 52



FCC Test Report: F105053101-A

EIT : Ewik Blued-1

Fowsr . e Fol/Fhase : HORIZONTAL
Test Made + Transmit/Recaive Tenperature =25 6
Operation Chatmsls O Homid ity : B2 2
Maodulation Type @ OGPSK Atmospheric quaauru 1020 wwllg
Rata | Hbps Memno :

Lewel (dBuvimj
80

10

0300 240, 580, 720, #60. 1000

i F MH
Trace: (Discrete requency (MHz}

Heter Correct=d Table Aot

Frequency Eeading Factor FEesult Limit Margin EBemaik Deg., High
iMH=z) rdBut ) (dBu¥ fm) (dBu¥/m)  (dB) [dB fom)

" 316.52  40.55  -10.7¢&  29.77  46.00 -16.23 DPeak 80 100
332.12 42.08 -10.54 3154 46 .00 -14.46  Peak | 1@0
43308 35.35 -8 .47 26.88  46.00 -19.12 Deak 00 100
ShE T2 34,49 -4 .25 30.04 46 .00 1596 Peak 140 L
B47 .23 34.71 -3.76 30,95 46 .00 -15.05 Peak | 100
Q03 .10 3l1.18 1.23 32 .41 46.00 -13.5%  Peak 210 100

1. Result = Mater Beading + Corrected Factor

&. Corrected Factor = Antenna Factor + Cable Loss - Amplifier

3. The resulht1nn bandwidth of test receiver/spectrum amalwvzer is 120Kz
and video bandwidth :s J00kHz for Peak detection and Quasi-peak
detection at fregquency bhelow 1GH=.

4. The resolution bandwidth of test receiverdspectrum analwzer is 1HHz
and video bandwidth 15 IMIz for Peak detection at fiequency abowve
IGHz.

5. The vesolution handwidth of test recsiverispectrum analwzer is 1HHz
and video handwidth 15 100z for Average detection at frequency ahowvs
1GHz.

f. The other emiscsions is too helov to he measured.
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EIT : KEwik Blued-1
Fowsi ;o la2ovy _ Pol/Phase : VERTICAL
Test Wade : Transmit/Recaive Tenpe ratnre R i
Operation Channel: O Homid ity 1 B2 2
Modalation Trpe @ O0CK Atwespheric Miesaues: 1020 wmdlg
Eats e | Hbps Memo :

20 Lewvel (dBul//m)

10 = 1 1 kil

. . . F
¥ 5 B -
1 4
°30 5. 10, 195, 250, 305

3 F MH
Trace; (Discrete) requsncy (MHz)

Heter Corrected Tahle hot

Frequency Reading Factor Bezsult Limit Margin  Rematk Dazo . Tigh
MHz (dBu® 7 {dBu¥ fm) (dBoVim) (dBD [dB 3 o)
43 23 43,20 -13.45 20,24 40,00 -10.16  Peak i) a0
| 44 .01 -16.97 27 .04 40,00 -l2.96 Peak a1 100
73.13 40,289 18012 287 40,00 -17.23 Peak 91 Log
136 .53 39.33 -14 .70 24 63 3.30 -18.87  Peak 150 100
158 .34 41.66 -15.48 2618 43.50 ~ITe37.  Paak 1510 o0
187 .79 42.98 -17.07 25.91 43,30 17,59 Peak 20 100
204 .10 44 17 -17.29 20.88 43,30 -16.62 Peak 41 100
St o] 23.04 -15.79 3T .23 46 .00 -2.713  Peak 200 o0
258 .43 4 _RE 1251 34 .17 46 00 -11.83  Peak 200 1on

5

1. Result = Meter Reading + Corrected Factor

2. Corrected Factor = Antenna Factor 4+ Cable Logs - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer i1z 120Kz
and wideo baodwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below IGH=.

4. The resolution handwidth of test recsiverfspectrum znalwzer is 1HHz
and wideo bandwidth 12 3MEz for Psalk detection at frequency abowve
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1Mz
?Eﬂ video bandwidth 15 100z for Average detection at frequency ahove

o

fr. The other emissions 15 too helov to he neasured.
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EIT : KEwik Blued-1
Fowa1r o R 1T _ Pol/Phase : VERTICAL
Test Mnde : Transmit/Recaive Tenperature - 25 L
Operation Channel: O Homid 1t : B2 2
Modulation Trpe © GFEE Gtwospheric Miessuce: 1020 il g
Eata | Hbps Memo :
30 Leveel (dBuim)
e
40 o 1 ] 7 =
3 A la
. 300 4440, R0, 720, #60. 1000
Trace: (Discrete) Fraquency (MHz)
Heter Corrected Tahle hnt
Frequency Reading Factor Eesnlt Limit Margin HRemark Dag . High
iMHz (dBu¥ ) (dBu¥m) (dBu¥/m) (dB) [dB fom)
344.24  41.87  -10.27  31.60  46.00 -14.40 Peak 100 100
399.08 37.31 -850 28.72 46.00 -17.28  Peak 100 100
45836 43.03 7.92 35.11  46.00 -10.89 Deak 250 100
55000 I6.52 _5.05 31.47 46 .00 -14.55  Peak 250 100
T24 .08 35,65 -1 .o 31 .66 46,0 -14.34  Peak 145 100
&859 .16 37.05 050 A7.00 44,00 -8.45  Peak 145 100
QoL oo 33,98 .24 3320 46,00 -10.80 Peak 1l [RNLN]
“Watesr | TR mm———
1. Besult = Meter Beading + Corrected Factor
Z. Corrected Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiverfspectrum znalvzer 1s 120Kiz

and wideo bandwidth i1 J00kHz for Peak detection and (uasi-peak
detection at fregquency below 1GHz.

. The resolution bandwidth of test receiver/spectrum analvzer is 1HHz

and wideo bandwidth is Mz for Peak detection at frequency ahove

16Kz .

. The resolution bandwidth of test receiverfspectrum analvzer i1s 1HHz

and wideo bandwidth 1s 10z for Average detection at fiequency above

LGHz .

. The other emissions 1s top belov to be measured.
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EIT : Ewik Blued-1
Pows1 s ol20% : FoliPhase : HORIZONTAL
Tazt Mode : Transzmit/Receive Tenperatnre T 2B i
Oparztion Channel: O Homidits : BY 2
Modulation Type o OG0CK Atmospheric Miessnre: 1019 nwllz
Rats | Hbps Memo :
107 Level (B m)
4 b
54 1 5
v 1000 Ra00. 10600, 15400, 20200, 25000
Trace: (Mscrete) ErmuencyiNKz)
Heter Correctad Table hnt
Frequency Reading Factor Result Limit Margin Rematk Daz. Tigh
iMHz? CdBu¥ ) (dBuV fm) (dBo¥/m) (dBD [dB: fom)
e R Iy S S e b i
4804.00  36.90 3 .05 44,95  54.00 -9.05 Average 232  l00
4204 .00 32,18 g.05 G023 74,00 -13.77 Peak 232 Lo
T206 .00 35,49 11.8%3 47 .32 54.00 6.68 bLveraga 126 100
T206 .00 49 46 11 .83 61,63 74,00 =123 Pzak 126 LG

1. Result = Meter Reading + Corrected Factor

2. Corcrected Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer 1s 120Kz
and wideo bandwidth is J0O0kHz for Peak detection and Qnasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum znalwzer 1= 1UHz
and wideo bandwidth 13 Mz for Peak detection at fieguency abaove
1GHz .

5. The resolution bandwidth of test receiverfspectrum analvzer is lMHz

TE% viden handwidth 15 100z for Average detection at freqnency ahowve
Z.
. The otler emissions 15 too belov to bhe measured.

L 2402 ,2441 2450 MHz is fundamental frequencr.

-—1<n
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EIT : Kwik Blued-1
Fowsz1 s LEUW : Pol/Phase : YERTICAL
Test Made : Transmit/Receive Tenperatnre . 25 &
Operztion Channel: 0 Homaid 1t : BT 24
Modulation Type LGISE Atwaspheric Miesance: 1019 wind[g
Rat= | Nbps Memo :
1n?L¢vﬂ1ﬂBuUmﬂ
1
4 i
54 5
01000 5800, 10600, 154400, 20200, 25000

Trace: (Discreta) Frequency (MHz)

Heter Correctad Tahle Aot
Frequency EReading Factor Begult Limit Margin BRemark Deg. Tigh
iMH=z (dBu¥ ) (dBu¥ fm) (dBu¥im) (dB) [dB ] fom)
2402.20  57.13 0.5 SP73 5400 0 812 Averige 57 100
4304 10 37.39 7.29 45,18 34 .00 -2.82 0 Average 32 Lo
4304 .10 3567 7.249 B2 .96 7400 -11.04  Peak Sy 100
T206 .00 6 .BT 11.02 47 60 54.00 B.31 bverage 214 100
T206 .00 32.00 11.02 £3.02 7400 -10.92  Peak 214 100
Notas

1. Resnlt = Meter Beading 4+ Corrected Factnr

2. Corrected Factor = Antenna Factor 4+ Cable Lose - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120Kz
and video bandwidth ig 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

. The resolution bandwidth of tect receiver/spectrum snalvzer ic 1Mz
and video bandwidth iz IMiz for Peak detection at frequency abovs
1GHz=.

3. The resolution bandwidth of test receiver/spectrum analvzer is IWHz

TE% videno bandwidth 15 100z for fverage detection at frequency ahove
Fr
. The other emissions 15 too belovy to be neasured.

L2402 2441 2480 MHz is fundamental frequencr.

== N
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